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  Ref # Part # Description Qty Context Note Foot Note MVS_SRP  Ref # Part # Description Qty Context Note Foot Note MVS_SRP
1 4224 790 5301 Support 1     32.74
2 4224 791 3903 Support 1     32.74
3 4224 691 0200 Limit stop 1     3.65

4 9074 478 2967 Pan head self­tapping screw IS­P4x10 1     .62

5 4224 691 0100 Stop pin 1     8.10
6 4224 700 8108 Guard O 350 mm / 14" 1 8   180.62
7 4224 700 8102 Guard O 350 mm / 14" 1 8   180.62
8 4238 706 0400 Stiffener 2     3.98
9 9503 003 6440 Grooved ball bearing 6201­2RS 2     15.87
10 0000 961 1206 Ring 1     2.74
11 9456 621 3600 Circlip 32x1.2 2     1.08
12 4224 704 0502 Shaft 1     111.16
13 4201 706 9202 Washer 2     4.27
14 4224 706 8802 Rubber ring 1     8.07
15 4224 706 8801 Rubber ring 1     8.07
16 4205 706 2903 Flange 1     23.73
17 4224 710 9501 Adjusting screw 1     8.75
18 0000 670 0207 Banjo bolt 1 19, 20   9.19
19 9645 948 0340 O­ring 6x1.5 1     .53
20 9041 216 0630 Pan head screw M4x8 2      
21 0000 679 2000 Gasket 1     .53
22 4224 708 8300 Square nut 2     .97
23 0000 670 0206 Banjo bolt 1 19, 20   9.19
24 4238 677 8202 Connector 1     1.33
25 9771 021 0921 Hose clip 10/7 2     2.24
26 4238 677 8200 Connector 1     2.62
27 4224 700 6801 Bracket 1     22.73
28 4201 700 4500 Shut­off cock 1/4" 1     14.96
29 0000 954 1701 Sealing ring 1     2.39
30 4201 700 7300 Hose connector 1 31   10.81
31 9645 945 7506 O­ring 10x3 1     1.44
32 4201 670 1700 Coupling sleeve 1/2" 1     7.36
33 4201 670 1701 Coupling sleeve 3/4" 1     8.07
34 9022 341 1070 Spline screw IS­M5x30 1     1.05
35 4224 700 2901 Adjusting lever 1     18.17
36 0000 I00 0671 Hose 5.6x1.9x614 mm 1      
  0000 937 4049 Hose 5.6x1.9 mm x 1 m 1     6.27
37 4224 764 8503 Poly V­belt pulley 1     70.67
38 9291 021 0200 Washer 10.5 1     .38
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39 9211 260 1350 Hexagon nut M10x1 l/h thread 1     1.06
40 4201 708 8402 Hexagon head screw M10x18 1     1.15
41 9450 721 2150 E­clip 20x1.2 1     1.91
42 4201 708 3004 Thrust washer O 103 mm 1     28.47
43 4201 708 3014 Thrust washer O 103 mm 1     28.47
44 4205 708 3000 Thrust washer O 118 mm 1      
45 4205 708 3010 Thrust washer O 118 mm 1      
46 9022 341 1220 Spline screw IS­M5x48 1     .77
47 4224 700 8113 Guard 1     39.63
48 4224 700 8100 Guard 1     22.35
49 4224 708 8400 Screw 3     2.03
50 4224 790 9300 Rubber buffer 1     12.10
51 9022 341 0910 Spline screw IS­M5x6 1     .95
52 0000 960 0101 Set of instruction labels 1      
53 0000 960 0101 Set of instruction labels 1      
54 0000 967 3903 Instruction label 1      
57 0000 708 4200 Shaft sleeve 1     6.12


